\biy s
S
- |

University of Fort Hare
Together in Excellence

REMOVAL RATE OF ENDOCRINE DISRUPTORS (PHTHALATES
AND PHENOLIC COMPOUNDS) IN EFFLUENTS OF SELECTED
WASTEWATER TREATMENT PLANTS OPERATED UNDER
DIFFERENT TREATMENT TECHNOLOGIES IN THE EASTERN

CAPE, SOUTH AFRICA.

TAOFEEK GBENGA, SALAUDEEN

DEPARTMENT OF CHEMISTRY

FACULTY OF SCIENCE AND AGRICULTURE

UNIVERSITY OF FORT HARE

ALICE 5700, SOUTH AFRICA

MARCH, 2017




REMOVAL RATE OF ENDOCRINE DISRUPTORS (PHTHALATES AND
PHENOLIC COMPOUNDS) IN EFFLUENTS OF SELECTED WASTEWATER
TREATMENT PLANTS OPERATED UNDER DIFFERENT TREATMENT

TECHNOLOGIES IN THE EASTERN CAPE, SOUTH AFRICA.

BY

TAOFEEK GBENGA SALAUDEEN

A thesis submitted in fulfilment of the requirements for the degree of
[...]
wastewater samples using a novel fiber by solid-phase microextraction coupled to gas

chromatography.’, Analitica Chimica Acta, 538, 63—70.

76|Page



CHAPTER FOUR

Performance assessment of wastewater treatment plant using
physicochemical qualities of discharged effluents and removal of selected
phenolic endocrine disruptors as criteria

77|Page



Abstract

This study investigated the performance of five different wastewater treatment plants
(WWTPs) in some rural areas in the Eastern Cape, South Africa through an assessment of the
physicochemical qualities of the effluents and their removal capacity for selected phenolic
compounds. Water samples were collected on a monthly basis for six months from February
to July, 2016. The physicochemical parameters which were measured on-site using standard
methods included temperature, pH, turbidity, total dissolved solids (TDS), total suspended
solids (TSS), electrical conductivity (EC) and dissolved oxygen (DO). Phenolic compounds
were determined using the solid-phase extraction (SPE) technique followed by derivatization
and gas chromatography-mass spectrometry (GC-MS) analysis. Recorded temperatures for all
the WWTPs effluents were 29-30 °C in summer, 20-27 °C in autumn and 12-17 °C in winter
and the pH was between 6.8 and 9.1. The treatment processes increased only the DO of the
final effluents while TDS, EC, turbidity and TSS were reduced. Three out of the five WWTPs
effluents mostly meet the South African guidelines for water meant for domestic use. The
nine phenolic compounds investigated were detected in the influent, effluents and the
receiving water bodies. However, 2,4-dimethylphenol (2,4-DMP), 4-chloro-3-methylphenol
(4-C-3MP), 2-nitrophenol (2-NP) and pentachlorophenol (PCP) were prominent in the
influent (17.3 to 42.1 pgL™) while their concentrations in the effluents and receiving water
bodies were below the tolerable limits of 5 pugL™ set by US Environmental Protection
Agency (USEPA) for domestic use. Generally, the WWTPs removal capacities range
between 33-96%, however, the wastewater generated in these areas appeared not as polluted
with phenolic compounds when compared with industrialised areas.

Key words: Physicochemical parameters, phenolic compounds, wastewater treatment plants,

SPE and GC-MS.

78|Page



4.1. Introduction

The relative ease of removal of contaminants of health concern such as pathogens, chemical
waste including heavy metals in the WWTPs remained a strong yard-stick for measuring the
efficiency of WWTPs (Coskuner and Ozdemir, 2006). Developing an integrated approach in
assessing the efficiency of wastewater treatment plants (WWTPs) is a welcome idea in this
direction (Sukumaran et al., 2015). Efficient WWTPs are those that produce effluents that
meet the desired standard criteria in chemical and biological quality at the minimum
operational cost and maintenance (Arar, 1988; Sukumaran et al., 2015).

In South Africa for instance, many water quality studies conducted identified poor operation
and maintenance of wastewater and sewage treatment facilities as contributors to pollution of
surface water on which many rural communities depend for their domestic, agricultural and
other purposes. Consequently, this has direct negative impacts on human health and the
environment (Mema, 2010). Williums (2008), stated that the water quality of a combined
sewer is dependent on the different lifestyles of the inhabitants of the area and the temporal
flow pattern. The numerous pollution problems that have contributed to major health hazards
in most parts of the country, especially in poor rural communities, have been linked to the
deteriorating state of municipal wastewater and WWTPs in South Africa. Different disease
outbreaks: diarrhoea, typhoid fever, cholera, reported in some parts of the country (Delmas,
Mpumalanga Province, KwaZulu-Natal, Limpopo Transkei and Eastern Cape) have led to
death of many children (Coovadia et al., 1992; Addendum., 2008; Mema, 2010). These
outbreaks were linked to town water supplies which were suspected to have been
contaminated with human faeces, because of poor microbiological water quality linked to
sewage spills from catchment based land activities and spillage of untreated sewage. A

research conducted on groundwater pollution in the Western Cape revealed seepage from

79|Page



wastewater treatment plants as the cause of the increase in the levels of toxic minerals in
groundwater samples (Momba et al., 2006).

The monitoring of physicochemical parameters in water resources in order to assess water
quality and any potential risk is a necessary tool in the protection of the environment and of
public health (Okoh et al., 2007). Temperature, pH, odour, electrical conductivity (EC), total
dissolved solids (TDS), turbidity, radioactivity, chloride, phosphate, nitrate-nitrogen and
biochemical oxygen demand are among physicochemical parameters listed by Tebbut, (1998)
that need to be tested for in different water sources (river, raw sewage, drinking water and
sewage effluent). In view of their significance to health, these parameters are recognized by
international standards for the evaluation of surface water quality (WHO, 1996; Tebbut,
1998; Chigor et al., 2013).

In the Eastern Cape of South Africa, many households have no access to pipe-borne water
especially in the rural areas according to the South African Department of Environmental
Affairs and Tourism (DEAT) (Chigor et al., 2013). This has made the use of water from
alternative sources such as surface water inevitable. However, the inefficiency of most
treatment plants in this region has been reported, along with their negative impact on the
physicochemical qualities of the receiving water bodies (Fatoki et al., 2003; Igbinosa and
Okoh, 2009; Odjadjare and Okoh, 2010).

Phenol and phenolic compounds are ubiquitous contaminants in the environment. Industrial,
domestic and vehicle emissions are the various sources through which these contaminants are
introduced to the environment (Kumar et al., 2014). They are produced in industry for
various uses which include plant protection (pentachlorophenol and tetrachlorophenol), and
wood preservation because of their fungicidal and antiseptic properties (Schummer et al.,
2009; Olujimi et al., 2011; Kumar et al., 2014). These compounds are dominant chemicals in

polymers, pharmaceuticals, textiles, plasticizers, pulp and paper, pesticide manufacturing, the

80|Page



wood industry, detergent application and metallurgic industries (Grynkiewicz et al., 2002;
Santana et al., 2009). Phenolic compounds, especially chlorophenols have been reported to be
highly toxic, mutagenic, estrogenic and carcinogenic (Guedes and Leitao, 2012). They also
inhibit biological activities during wastewater treatment (Michalowicz and Duda, 2007;
Olujimi et al., 2010; Guedes and Leitao, 2012). They occur as by-products of the natural
degradation of humic substances such as tannin and lignin in the aquatic environment (Sim
et al., 2009; Kumar et al., 2014).

The potential toxicity and negative impacts of these compounds in the environment has
garnered increased public attention in recent years, so much so that some phenolic
compounds such as chlorophenols and nitrophenols have been classified as priority
pollutants by World Health Organisation (WHO), U.S. Environmental Protection Agency
(USEPA) and the European Community (EC) (USEPA, 1982; WHO., 1989; EC, 2001).
These same bodies have classified some of these compounds as endocrine disrupting
chemicals (EDC) due to their potential to interact with hormone receptors. The USEPA and
EC have set the minimum permissible level for phenolic compounds in water intended for
drinking at 0.5 pgL™ for total compounds and 0.1 pgL™? for individual compounds, and 5
ugLt for bathing water (Llompart et al., 2002; Czaplicka, 2004; Fattahi et al., 2007; Silva et
al., 2009; Kumar et al., 2014).

This present study focuses on evaluating the performance of five different WWTPs in two
Municipalities in the Eastern Cape, South Africa using the physicochemical qualities of their
discharged effluents and their removal capacity for phenolic compounds. Effluent compliance
with set standards of physicochemical quality will also be assessed for the purpose of
determining their impact on the quality of the receiving water for domestic and agriculture

uses, as well as for the survival of the aquatic life.

8l|Page



4.2. Materials and Methods

4.2.1. Study area

The Eastern Cape Province, where this study was conducted, is located on the east coast of
South Africa and is the second-largest province in the country (area 168,966km?), with the
third-largest population (about 7 million) and where subsistence agriculture predominates.
Out of the five selected WWTPs for this study, four are located in the Amathole District
Municipality and they include; WWTPs serving Alice, Adelaide, Bedford, and Seymour
while the Berlin WWTP is in the Buffalo District Municipality (Table 1). The global
positioning system was used to generate the coordinates of the treatment plants during
sampling and the estimate of their population was based on the South Africa population

census results for 2011 (Bay et al., 2011).

Table 4.1 Brief descriptions of selected wastewater treatment plants.

Plants Adelaide Alice Bedford Berlin Seymour
. Activated Oxidation Trickling Activated
Technology Activated Sludge Sludge pond fillters Sludge
Design capacity (ML/d) 0.5 0.5-2 0.5-2 0.5-2 0.25
Geoaraphical location 32042.343'S 32047.566'S 32041.15S 32050.700S  32°47.566'S
orap 26°18.790E 26°50.958E 26°05E 27°37E 26° 50.958E
SerGroSe—s Scr—Gr—Sed Ser—GroAp Scr—Gr—S  Scr—Gr—S
Treatment process AS—> Se—s Chl — AS— Sc— Sed ed—Tf— ed— AS—
¢ chl ¢ Se—Chl  Chl
Population 12,191 15,143 8,770 3,048 2,467
Total area km? 40 9.65 14.6 38.22 2.59
. . Tributaryof
R R .
SceIving River Cobra Tyume No discharge ~ Nahoon Kat

Abbreviations; Scr. = Screening; Gr.= Grit removal; Sed.= Sedimentation; AS.= Activated Sludge; Sc.=Secondary Clarifier;
Chl.=Chlorination; Ap.= Aeration pond; Tf. = Trickling filter.

The five selected treatment facilities are classified as micro or small size plants depending on
their designed capacity. The micro size plants which include Adelaide and Seymour had a

design capacity of < 0.5 ML/day while the other three are classified as small size, with a

82|Page



design capacity of 0.5-2 ML/day. The final effluent at Bedford was not discharged into any
river, but was used as irrigation water to serve the Golf Course adjacent the treatment plant.
Sometimes it was collected by Construction Companies for site work. At Berlin, the final
effluent is a tributary of the Nahoon River which flows a long distance before it gets to the
final destination. The river could not be assessed for the upstream, but sample was taken
about 600 m away from the discharging point.

4.2.2. Chemicals and Materials

A standard mixture of phenolic compounds (2000 pgmL™?), containing phenol (PH) 99%, 2-
chlorophenol (2-CP) 99.8%, 2,4-dimethylphenol (2,4-DMP) 100%, 2,4-dichlorophenol (2,4-
DCP) 100%, 4-chloro-3-methylphenol (4-C-3MP) 99,7%, 2-nitrophenol (2-NP)100%, 4-
nitrophenol (4-NP) 100%, pentachlorophenol (PCP) 99%, 2,4,6-trichlorophenol (2,4,6-TCP)
100% was sourced from Accu-standard, Inc. USA. Surrogate standard, 2-Fluorobiphenyl
(2FB) was bought from Restek, USA, while Bis(trimethylsilyl)trifluoroacetamide (BSTFA)
and Chlorotrimethylsilane used for derivatization were purchased from Macherey-Nagel and
Darmstadt respectively, both from Germany. A working mixture of phenolic compounds and
surrogate at100 pgmL was prepared from the stock standard solution in methanol and stored
under 4°C in an amber bottle.

Hach instrument 2100P Turbidimeter was used to measure turbidity, Hanna multi-parameter
probe (HI 98195) and Hach DR 900 colorimeter were used for the measurement of other
physicochemical parameters on-site, including temperature, pH, dissolved oxygen (DO),
electrical conductivity (EC), total dissolved solids (TDS), turbidity and total suspended solids
(TSS).

Solid-phase extraction cartridges (SPE) C18-U (strata) 1000 mg/6mL, used for the extraction
of wastewater were from Phenomenex. HPLC grade dichloromethane, n-hexane, methanol

and acetone and glass wool, were sourced from Darmstadt, Germany. Double-distilled water

83|Page



was produced in the Department of Chemistry’s laboratory, University of Fort Hare. Sodium
thiosulphate pentahydrate and anhydrous sodium sulphate (which was heated in a muffle
furnace at 450°C for 2 h) were from Merck, South Africa. Pure nitrogen gas (99.99%) bottled
by Afrox gas, South Africa was used for drying.

4.2.3.1. Sample collection and preparation

A monthly sampling exercise was conducted for six months between February and July, 2016
for physicochemical parameters and four months (April- July) for phenolic compounds.
Wastewater samples were collected from two different sampling points at the respective
WWTPs; the influent, and final effluent while samples from receiving water bodies
(upstream and downstream) were collected about 500 m away from the discharging point.
Pre-cleaned 1 L amber glass bottles with PTFE lined polypropylene screw cap (to prevent
phthalate contamination) were used for sample collection. Sampling bottles were first rinsed
with the wastewater samples before composite samples were collected and immediately
preserved with 20- 40 mg sodium thiosuphate and HCl@aq) to a pH of < 2 according to
standard procedure. The sodium thiosulphate was used to dechlorinate the water sample
while the acid ensures chemical preservation. Samples were preserved in ice and transported
to the Chemistry laboratory at the University of Fort Hare, South Africa where samples were
kept at 4 °C in the refrigerator until the time of analysis, which was not more than three days
after the collection.

4.2.3.2. Physicochemical measurement

The Hach equipment was appropriately checked and calibrated according to manufacturer’s
instructions before its use on-site for the physicochemical parameters. Readings were carried
out in triplicate and enough time was allowed for the Hannan multi-parameter probe to
stabilise before readings were taken. The probe was regularly rinsed with distilled water

before and after use. The reduction capacity of WWTPs for some physicochemical

84|Page



parameters (Turbidity, TSS and TDS) was calculated in percentage as the ratio of the
difference between average influent values and final effluent value to the average influent
value multiplied by 100.

100x{(Inf-Ef)/Inf}.

Where Inf = Average influent value and Ef = Average effluent values

The WWTPs evaluation was based on its compliance to standard practice as contained in
South African water quality guidelines for domestic and recreational water (Dwaf, 1996;
DWAF, 1996a, 1996b).

4.2.3.3. Sample extraction and derivatization

All water samples collected were extracted following the modified method of Sanchez-Avila
et al., (2009) and Munch, (2000). Wastewater samples were first filtered through glass wool
to remove all suspended particles. Extraction was carried out with 500 mL samples of the
filtrate which was spiked with 25 pL of the standard surrogate (2FB) to monitor method
efficiency. The wastewater samples were passed at the rate of 10 mL/min through the C-18-U
cartridges previously conditioned, with 7 mL each of n-hexane, dichloromethane, methanol
and 10 mL distilled water at the rate of 3 mL/min. Sample bottles were rinsed into the
cartridges and allowed to dry under vacuum for 1 h. Elution was carried out with 7 mL each
of a mixture of dichloromethane:n-hexane (1:1 v/v) and dichloromethane:acetone (1:1 v/v)
into 60 mL amber glass bottles. Eluents were reduced to about 2 mL using a rotary
evaporator and blown to almost dryness before derivatization. The respective residues were
re-constituted with 200 pL of a mixture of N,O-Bis(trimethylsilyl)trfluoroacetamide